Installation Instructions. 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Installation Instructions. 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY"

Transcription

1 Installation Instructions 6 Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY

2 GM 1500 Truck Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY DO NOT ALTER THE FINISH OF THESE COMPONENTS, EXAMPLE- CHROMING, ZINC PLATING OR PAINTING. CHANGING THE FINISH CAN CAUSE STRUCTURAL FATIGUE OF COMPONENTS. SUSPENSION SYSTEM MUST BE INSTALLED WITH FABTECH SHOCK ASBORBERS VEHICLES THAT WILL RECEIVE OVERSIZED TIRES SHOULD CHECK BALL JOINTS, TIE RODS ENDS AND IDLER ARM EVERY MILES FOR WEAR AND REPLACE AS NEEDED READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION! IF THESE INSTRUCTIONS ARE NOT PROPERLY FOLLOWED, SEVERE FRAME, DRIVELINE AND / OR SUSPENSION DAMAGE MAY RESULT. NOTE- PRIOR TO THE INSTALLATION OF THIS SUSPENSION SYSTEM A FRONT END ALIGNMENT MUST BE PERFORMED AND RECORDED. DO NOT INSTALL THIS SYSTEM IF THE VEHICLE ALIGNMENT IS NOT WITHIN FACTORY SPECIFICATIONS. CHECK FOR FRAME AND SUSPENSION DAMAGE PRIOR TO INSTALLATION. THIS SUSPENSION SYSTEM DOES NOT REQUIRE WELDING FOR INSTALLATION. DO NOT WELD ANY OF THESE COMPONENTS. POSSIBLE EXHAUST MODIFICATION MAY BE REQUIRED. THE INSTALLATION OF THIS SUSPENSION SYSTEM SHOULD BE PERFORMED BY TWO PROFESSIONAL MECHANICS. FABTECH RECOMMEND S A 17X8 WHEEL WITH A 5 BACK SPACING WITH A 35x12.50r17 TIRE IN ORDER TO UTILIZE THE FACTORY WHEELS AFTER INSTALLATION OF THIS SUSPENSION YOU MUST USE PROVIDED FT20300 WHEEL SPACER. WHEEL SPACERS ARE FOR LOW SPEED OPERATION ONLY, 50 MPH AND SLOWER. WHEEL SPACER MUST BE GIVEN TO THE END CONSUMER FOR USE WITH FACTORY SPARE TIRE REAR FABTECH PERFORMANCE SHOCK FTS7333 MUST BE USED WITH THIS KIT. IF THEY ARE NOT USED, SEVER DRIVELINE DAMAGE MAY OCCUR. THIS INSTRUCTION SHEET HAS PHOTOS OF DISASSEMBLY AND ASSEMBLY OF FOUR WHEEL DRIVE COMPONENTS. THE 2WD AND 4WD TRUCKS USE MANY OF THE SAME COMPONENTS. THE TEXT IN THIS INSTRUCTION SHEET ARE SPECIFIC TO THE 2WD TRUCK ONLY, BUT MAY STILL CONTAIN SOME 4WD TRUCK IMAGES.

3 GM 1500 Truck Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY PARTS LIST FTS21060BK Component Box 1 FTS21061BK Component Box 2 Qty Part # Description Qty Part # Description 1 FT20373BK Frt Crossmember 4 FT1500U-3 U-Bolts 1 FT20374BK Rear Crossmember 2 FT20024 Add-a-Leaf 1 FT20313 Drv. Frt. Brake Line Bracket 2 FT20025 Rear Bump Stop 1 FT20314 Pass. Frt. Brake Line Bracket 1 FT20312 Sway Bar Frame Bracket Drv 2 FT20284BK Crossmember Support Tube 1 FT20318 Sway Bar Frame Bracket Pass 2 FT20277 Drv/Pass. Outer Tie Rod End 1 FT20428 Hdwr Sub-Assembly Kit 2 FT20287BK Impact Tube Solid 2 FTBK5 Lift Block 2 FT20288BK Impact Tube Bracket 1 FTS20276D Spindle Driver 1 FT /4" Wheel Spacer 1 FTS20276P Spindle Passenger 1 FT20376 Hardware Kit 2 & 4wd 1 FT1044 Bushing Kit FT20428 Hdwr Sub-Assembly Kit 2 FT21060i Instruction Sheet Qty Part # Description 1 FTBOX42INSA Box Insert 1 2 CB-06X5 Center Pin Bolt Center Pin Nut FTS21042BK Box 3 Coil Spacer 2 FT20602 Sway Bar Link Bracket Qty Part # Description 1 FT20349 Brake Line Bracket 2 FT20339BK Shock Mount To Arm 1 FT20353 Hardware Kit 2 FT20323BK Shock Extension 1 FT916H U-Bolt Hardware 4 FT20568BK Shock Brackets 4 FT20342 Alum. Shock Mount Bushing. 4 FT20352 Lower Mount Shim (Truck) 4 FT1036 Bushing 2 FT148 Sleeve 1 FT20295 Hardware Kit TOOL LIST: (NOT INCLUDED) FLOOR JACK & JACK STANDS ASSORTED METRIC AND S.A.E SOCKETS, & WRENCHES LARGE C CLAMP OR C CLAMP VISE GRIPS DIE GRINDER WITH CUTOFF WHEEL OR SAWZALL TORQUE WRENCH

4 GM 1500 Truck Basic System FTS21060BK / FTS21061BK / FTS21042BK GM 2WD C1500 P/U ONLY HARDWARE LIST: Hardware Kit FT20376 Qty Description Location Qty Description Location 2 5/8"-11 x 5" Bolt Front Crossmember 4 7/16"-14 x 2 1/4" Bolt Sway Bar Drop Brkt 2 5/8"-11 x 5 3/4" Bolt Rear Crossmember 4 7/16"-14 C-Locks 8 5/8" SAE Flat Washer 8 7/16" SAE Washer 4 5/8"-11 C-Locks 4 10mm x 1.5 x 30mm Bolt 2 18mm-2.50 x 50mm Bolt Front Swaybar 4 10mm x 1.5 C-Lock Nut 2 18mm C-Locks 8 10mm Flat Washer 4 18mm Flat Washer 2 1/4"-20 x 3/4" Bolt ABS Spindle 4 7/16"-14 x 3 1/2" Bolt Impact Struts 2 1/4" Split Washer 4 7/16"-14 C-Locks 2 1/4" SAE Flat Washer 8 7/16" SAE Flat Washer 2 1/4" Adel / Line Clamp 4 1/4"-20 x 3/4" Bolt Front Brake Drop Brkt 6 8" Cable Ties 4 1/4"-20 C-Locks 1 Thread Locking Cmpnd 8 1/4" SAE Flat Washer Hardware Kit FT20295 Hardware Kit FT20353 Qty Description Location Qty Description 4 7/16"-14 x 2 1/2" Bolt Strut Mnt L.C.A. 1 5/16"-16 x 1" Bolt Rear B- Line 4 7/16"-14 C-Locks 1 5/16"-16 C-Lock 8 7/16" SAE Flat Washer 2 5/16" SAE Flat Washer 4 1/2"-13 x 4" Bolt Strut. Ext. to Brackets 2 10mm-1.5 x 20mm Bolt Rear Bump Stop 2 1/2"-13 x 3 3/4" Bolt Front Lower Strut 2 10mm-1.5 x 25mm Bolt 6 1/2"-13 C-Locks 2 10mm Flat Washer 12 1/2" SAE Flat Washer 8 5/16"-18 x 1 1/2" Bolt Strut Mount Brackets 8 5/16"-18 C-Locks 16 5/16" SAE Flat Washer

5 FRONT SUSPENSION INSTRUCTIONS: 1. Disconnect the negative terminal on the battery. With the vehicle on level ground and the emergency brake set, block the rear tires. Jack up the front end of the truck and support the frame rails with jack stands. NEVER WORK UNDER AN UNSUPPORTED VEHICLE! Remove the front tires. 5. Remove the upper and lower ball joint nuts. Disconnect the upper and lower ball joints from the steering knuckle by striking the knuckle with a large hammer next to each ball joint on the knuckle to dislodge the ball joints. Use care not to hit the ball joints when removing. Save nuts and discard knuckle. SEE PHOTO BELOW. 2. Disconnect the tie rod ends from the steering knuckle by striking the knuckle to dislodge the tie rod end. Use care not to damage the tie rod end when removing. SEE PHOTO BELOW. Disregard the CV axle in Photo Above 3. Unplug the ABS brake connection from the frame and control arm. Remove the brake hose bracket from the steering knuckle. Remove the brake hose bracket from the coil bucket and save hardware. Remove the caliper from the rotor and secure the brake caliper to the frame out of the way. DO NOT ALLOW THE BRAKE CALIPER TO HANG FROM THE BRAKE LINE HOSE. SEE PHOTO BELOW. 6. Remove the shock assembly and save with the hardware. Remove and discard the factory brake line bracket from the brake hose that attached the hose to the upper control arm. SEE PHOTO BELOW. Remove factory brake hose bracket & discard 7. Disconnect the sway bar endlinks and save. 8. Remove the lower control arms from the frame and retain with the hardware for reinstallation. SEE PHOTO ON NEXT PAGE. 4. Remove the wheel stud clips and discard. Remove rotor with hub bearing. (DO NOT REMOVE THE HUB FROM THE ROTOR). Retain parts and hardware for reinstallation.

6 Driver Side 9. Locate, remove, and save the sway bar, discard hardware. SEE PHOTO BELOW. Driver Side This step must be done on the Driver and Passenger Side 10. Remove front factory splash shield and discard, if equipped. 11. Locate the factory front lower control arm pockets. Grind ¼ section from both Corners of the pockets as shown in the photo. SEE PHOTOS IN NEXT COLUMN. DUE TO VARIANCES IN EACH TRUCK, ADDITIONAL GRINDING MAY BE REQUIRED FOR PROPER FITMENT OF THE CROSSMEMBERS. USE THESE MEASUREMENTS AS A STARTING POINT AND CLEARANCE THE FRAME POCKETS AS NEEDED FOR PROPER FITMENT OF THE CROSSMEMBERS 12. Locate and install FT20374 rear crossmember into the factory lower control arm pockets using the stock hardware and leave loose at this time. 13. Locate and install FT20373 front crossmember into the factory lower control arm pockets using the stock hardware. Leave loose. SEE PHOTO ON NEXT PAGE.

7 14. Locate FT20284 Crossmember Support Tubes. Install the lower control arms into the new crossmembers using the 5/8 x 5 hardware in the front pocket. Position the control arms into the crossmember and insert only the front 5/8 bolt just so that it is through the arm. Position the Support tube between the crossmembers and rotate them up to the locating tabs on the crossmember. Install 5/8 x 5 ¾ hardware in the rear pocket and the front bolt with hardware. Leave loose. SEE PHOTO BELOW. Support tube locating tab Driver side shown 15. Torque the crossmember frame pocket bolts to 125lbs, the lower control arm bolts to 110 ft lbs. 16. Locate the factory coilovers. Remove the nut clips from the cross-shaft and discard. Using a press, press out the cross-shaft and the bushing from the bottom of the coilover and discard. SEE PHOTOS IN NEXT COLUMN. 17. Locate Box 3 FTS21042BK which has FT20339 Shock Mount to Arm, FT20323 Shock Extensions, FT20568 Shock Brackets, FT20342 (non auto-ride) or FT20351 (auto-ride) Aluminum Bushings, Hardware Kit FT20295, FT1036 Bushings, and FT148 Sleeves. Using a press, press the bushings and sleeves (with the provided lube) into the shock extension. Insert the Aluminum Bushings into the bottom of the factory shock. SEE PHOTOS ON NEXT PAGE.

8 Photo shows installation of FT20342 non-auto ride aluminum bushings 18. Place the Shock Brackets around the bottom of the shock and align with the aluminum sleeves. Position the shock extension over the brackets and also align with the aluminum sleeves. Locate the supplied ½ x 4 bolts and hardware and install through the aluminum bushing and the shock mount. Leave loose. Locate the 5/16 x 1 ½ bolts and hardware and install into the shock brackets. Tighten the 5/16 hardware so the brackets are evenly spaced on the shock. Torque to 20 ft lbs. Torque the ½ hardware to 75 ft lbs. SEE PHOTOS BELOW AND ON NEXT PAGE.

9 20. Locate FT20339 Lower Shock Mount, FT20352 Lower Mount Shim, and the supplied 7/16 x 2 ½ hardware. Position the mount onto the lower control arm so the flat side of the bracket will be flush with the stop on the arm. Position the shim in between the new mount and the control arm. Attach with the 7/16 hardware and torque to 50 ft lbs. Rotate the lower control arm up and attach the strut to the new mount with the provided ½ x 3 ¾ hardware and torque to 75 ft lbs. (it may be necessary to rotate the shock and extension to attach). Torque the top shock bolts to 40 ft lbs. SEE PHOTOS BELOW AND ON NEXT PAGE. Flat Side Factory Stop 19. Locate the factory upper shock hardware. Install the shock into the factory shock bucket and leave loose. SEE PHOTO BELOW. FT20352 Lower Mount Shim

10 New Fabtech Outer Tie Rod 21. Locate the steering knuckle FT20276D and FT20276P. Attach the lower control arm to the knuckle using the stock hardware and torque to 70 ft lbs. Attach the upper control arm to the new knuckle using the factory hardware and torque to 35 ft lbs. 22. Reinstall the rotor and hub bearing assembly using the stock hardware and torque flange bolts to 125 ft lbs. Reinstall brake rotor and caliper. Torque caliper bolts to 30 ft lbs. 24. Locate FT20312 (Drv), FT20318 (Pass) Sway Bar Frame Bracket, and the supplied 7/16 x2 ¼ and 10mm x 30mm hardware. Position the frame bracket on the frame so that sway bar will be farther back from the suspension and attach with the 10mm hardware. Locate the factory sway bar with the factory mounts and attach to the new brackets with the 7/16 hardware and torque to 50 ft lbs. and the 10mm hardware to 25ft lbs. SEE PHOTO BELOW. 23. Locate FT20277 outer tie rods. Loosen the jam nut and remove the factory outer tie rods and discard, leaving the factory jam nut on the inner tie rod. Install the new outer tie rod onto the inner tie rod until it makes contact with the jam nut. Attach to knuckle and torque to 60 ft-lbs. (This is just a starting point; a final alignment must be performed upon completion of suspension system). SEE PHOTOS BELOW AND IN NEXT COLUMN. Stock Outer Tie Rod 25. Locate FT20602 Sway Bar Mounts and the supplied 18mm x 50mm hardware. Position the Sway Bar Mount so that it is on the bottom of the sway bar with the SHORTER side of the mount against the stop plate end of the mount. Attach with the 18mm hardware and torque to 110 ft lbs. Locate the factory sway bar end links and attach to the new mount and the lower control arm. SEE DIAGRAM ON NEXT PAGE.

11 26. Locate FT20313 (drv.) FT20314 (pass) Brake Line Bracket and ¼ x ¾ hardware. Position the new bracket into the factory brake line bracket location and attach with the factory hardware and the ¼ hardware. Attach the factory brake line bracket to the new Fabtech bracket. Carefully bend the hard brake line and attach with the supplied ¼ hardware. Torque to 10 ft lbs. SEE PHOTOS BELOW AND IN NEXT COLUMN. 27. Re-route the brake hose and the ABS Line to the steering knuckle using the adel clamp to the back of the steering knuckle and attach with ¼ x 3/4 bolt and washer. Torque to 10 ft lbs. Route the ABS line next to the brake hose. Re-connect the ABS line to the harness in the wheel well. Using provided plastic tyraps secure line to the hose and away from the tire and wheel. SEE PHOTO BELOW. 28. Reattach the driveshaft to the differential yoke using the stock hardware and torque to 19 ft lbs. 29. Locate the FT20288 Impact Strut Tube Mounts. Working from the drivers side, support the transmission crossmember and remove the two bolts that secure the crossmember to the frame. Position the new mount onto the front of the crossmember and insert the factory bolts into the new mount and then into the crossmember having the factory nut on the back of the crossmember. Torque to 75 ft lbs. SEE PHOTO ON NEXT PAGE.

12 extend the brake hose. SEE PHOTO IN NEXT COLUMN. 30. Locate and install the bushings into the Impact Strut bars. Attach the Impact Struts into the tabs on the back side of the lower control arm crossmember and rearward to the Impact Strut mounts using 7/16 x 3-1/2 bolts, nuts and washers from Hardware. **NOTE** MAY NEED TO MODIFY EXHAUST TUBE ON SOME MODELS. Torque to 45 ft lbs. SEE PHOTO BELOW. 33. Clamp the leaf spring in the middle of the spring and remove the center bolt. Separate the springs and install the provided add a leaf with the new center bolt in a pyramid pattern smallest on the bottom graduating to the longest on top. The factory flat overload leaf should remain on the bottom of the pack. Clamp the spring and tighten the center bolt as not to leave a gap between the springs. Cut the thread of the bolt smooth with the nut. The nut should be on the top of the leaf spring pack. 34. Locate and install the rear lift blocks with the provided short center pin on the bottom of the block, to the axle. The short end of the block should face to the front of the vehicle. Using the provided U bolts, nuts and washers, align the axle, lift blocks, and springs. Torque the U-Bolts to 90 ft lbs. Possible exhaust modification may be required 31. Install front tires and wheels. Torque lug nuts to wheel manufacturer s specifications. Check the brake and ABS lines for proper clearance from all moving items. 35. Remove the rear bump stops from the frame. Take the factory bolts and use a die grinder with a cut off wheel and cut a ½ from the bottom. Locate FT20025 bump stop spacers and install to the factory bumpstops using the trimmed factory bolt. Use a drill with a 7/16 bit and drill out the weld nut in the frame that originally held the bumpstops in place. Install the 10mm x 25mm bolt in from the inside of the frame and attach the new bumpstop spacer. Torque the bolts to 30 ft lbs. SEE PHOTOS ON NEXT PAGE. REAR P/U SUSPENSION INSTRUCTIONS: 32. Jack up the rear end of the vehicle and support the frame rails with jack stands. Supporting the rear differential, remove and discard the rear shocks, u bolts and blocks. Disconnect the brake line bracket at the differential and save the hardware. Remove the ABS line clip from the top of the frame and at the axle. Remove the e-brake cable bracket on the driver s side of the frame and save the hardware. Lower axle down slowly. Use care not to over

13 36. Locate FT20349 Brake Line Bracket and the supplied 5/16 hardware. Attach the new bracket to the differential and attach the brake line to the new bracket. Torque to 20 ft lbs. 37. Install new Fabtech shocks (not included with this kit) with the factory hardware and torque 65 ft lbs. 38. Working from the driver s side, insert the previously removed upper ABS line clamp into the existing hole on the inside of the frame. Re-insert the lower ABS line clamp back into the stock location. Use two of the supplied zip ties and attach the ABS line to the U-Bolt. Keep the line taught at the block and ensure that there is enough slack in the line for full travel of the rear axle. SEE PHOTOS BELOW AND ON NEXT PAGE. Existing Hole

14 2 from top of frame Zip Ties 39. Working from the passenger side, locate the original line clamp hole in the top of the frame and measure 2 down the inside of the frame and drill a ¼. Insert the previously removed upper ABS line clamp into the new hole on the inside of the frame. Re-insert the lower ABS line clamp back into the stock location. Use two of the supplied zip ties and attach the ABS line to the U-Bolt. Keep the line taught at the block and ensure that there is enough slack in the line for full travel of the rear axle. SEE PHOTOS IN NEXT COLUMN.

15 Zip Ties 40. Remove the driver s side E-brake cable from the previously removed bracket. Position the passenger side cable into the bottom position of the bracket where the driver s side was originally. Re-install the bracket back into the factory location with the factory hardware. SEE PHOTO IN NEXT COLUMN. 41. Recheck all bolts for proper torque. Recheck brake hoses and lines for proper clearances. 42. Check the fluid in the front differential and fill if need with factory specification differential oil. 43. Install tires and wheels and torque lug nuts to wheel manufacturer s specifications. Turn front tires left to right and check for appropriate tire clearance. Note- Some tires may require trimming of the front plastic bumper valance. 44. Check front end alignment and set to factory specifications. Re-adjust headlights. IN ORDER TO UTILIZE THE FACTORY WHEELS AFTER INSTALLATION OF THIS SUSPENSION YOU MUST USE PROVIDED FT20300 WHEEL SPACERS. WHEEL SPACERS ARE FOR LOW SPEED OPERATION ONLY, 50 MPH AND SLOWER. WHEEL SPACERS MUST BE GIVEN TO THE END CONSUMER FOR USE WITH FACTORY SPARE TIRE

Installation Instructions

Installation Instructions Installation Instructions 6 Performance Suspension System 2005 2015 Toyota Tacoma 4WD 2005 2015 Toyota Tacoma 2WD PreRunner FOR VSC AND TRACTION CONTROL EQUIPED MODELS. NOTE: WILL NOT WORK ON TRD PRO MODELS

More information

Installation Instructions

Installation Instructions Installation Instructions 6 Performance Suspension System 011 GM 4WD 500HD/3500 Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA. 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com

More information

FORD F-250/350 SUPER DUTY 4 WHEEL DRIVE FORD EXCURSION 4 WHEEL DRIVE FTS & 8 LIFT BOX KIT

FORD F-250/350 SUPER DUTY 4 WHEEL DRIVE FORD EXCURSION 4 WHEEL DRIVE FTS & 8 LIFT BOX KIT 2000-2004 FORD F-250/350 SUPER DUTY 4 WHEEL DRIVE 2000-2005 FORD EXCURSION 4 WHEEL DRIVE FTS421-1 5.5 & 8 LIFT BOX KIT FTS421-1 BOX KIT FT30331 Hdwr Sub-Assembly Kit Qty Part # Description Qty Part # Description

More information

INSTALLATION INSTRUCTIONS TOYOTA 4RUNNER 4WD

INSTALLATION INSTRUCTIONS TOYOTA 4RUNNER 4WD INSTALLATION INSTRUCTIONS 2010-17 TOYOTA 4RUNNER 4WD 6 BASIC & PERFORMANCE SYSTEMS FT26080i 2015 Toyota 4 Runner Brake Caliper Bolt Prior to ordering a Fabtech suspension for a 2015 Toyota 4 Runner, the

More information

Installation Instructions

Installation Instructions Installation Instructions 4 Basic Suspension System 1997-2006 JEEP TJ 4WD Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2005-16 FORD F250/F350 4WD 2012-16 FORD F450 8-LUG 4WD 4 BUDGET SYSTEM FTS22150/FTS22153 Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line: 909-597-7800 Fax:

More information

FTS21031BK Rear Leaf Spring Hanger GM 2500 HD 4WD

FTS21031BK Rear Leaf Spring Hanger GM 2500 HD 4WD 4331 EUCALYPTUS AVE. ~~ CHINO, CA 91710 909-597-7800 Fax 909-597-7185 FTS21031BK Rear Leaf Spring Hanger 2001-2006 GM 2500 HD 4WD PARTS LIST: Qu a Part # Description 1 FT20250BK Front Hanger Bracket Driver

More information

DODGE RAM WHEEL DRIVE DODGE RAM WHEEL DRIVE FTS /2 LIFT BOX KIT

DODGE RAM WHEEL DRIVE DODGE RAM WHEEL DRIVE FTS /2 LIFT BOX KIT 2000-2001 DODGE RAM 1500 4 WHEEL DRIVE 1994-2002 DODGE RAM 2500 4 WHEEL DRIVE FTS3420 5 1/2 LIFT BOX KIT FTS3420BK 1994-99 DODGE RAM 4WD FT44219 Hdwr Sub-Assembly Kit Qua. Part # Description Qua. Part

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS FTS24183 3 TRAIL BOX KIT 1 FT50294 JK PITMAN ARM 2 FT50261BK FRONT SWAY BAR END LINK 1 FT50533 HARDWARE SUBASSEMBLY 2 FT50492 FRONT BUMP STOP SPACER 2 FT50401BK REAR BUMP STOP

More information

»Product» Safety Warning

»Product» Safety Warning #D1 / D2 Installation Instructions 2009-2010 Dodge 1500 4wd 4" and 6" Suspension Systems Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone

More information

READ ALL INSTRUCTION THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION!

READ ALL INSTRUCTION THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION! www.fabtechmotorsports.com 4331 EUCALYPTUS AVE. ~~ CHINO, CA 91710 PHONE 909-597-7800 FAX 909-597-7185 1995 1/2-2004 TOYOTA TACOMA 2 WD 4 CYLINDER KIT FTS4130-4-4 3 LIFT KIT PARTS LIST: 2 EA. ( UCA ) FT4130-4A

More information

Suspension System RS6582B

Suspension System RS6582B Suspension System RS6582B Tahoe/Yukon READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION IMPORTANT NOTES! WARNING: This suspension system will enhance the off-road performance

More information

TOYOTA FJ CRUISER 6 SUSPENSION KIT

TOYOTA FJ CRUISER 6 SUSPENSION KIT 92177000 TOYOTA FJ CRUISER 6 SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

2014 F /6 LIFT KIT

2014 F /6 LIFT KIT 92157500 2014 F-150 4 /6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. Rough Country recommends a certified technician install this system. In addition to these instructions,

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2014-2018 GM C/K1500 TRUCK/SUV 4 BUDGET SYSTEM FOR USE WITH FACTORY ALUMINUM OR STAMPED STEEL SUSPENSION FTS21142 - w/ REAR PERFORMANCE SHOCKS FTS21205 - w/ DIRT LOGIC SHOCKS

More information

*1274BAG9* 1274BAG GM 4-6 SUSPENSION KIT N2.0. Thank you for choosing Rough Country for your suspension needs A

*1274BAG9* 1274BAG GM 4-6 SUSPENSION KIT N2.0. Thank you for choosing Rough Country for your suspension needs A 92127400A 88-98 GM 4-6 SUSPENSION KIT N2.0 Thank you for choosing Rough Country for your suspension needs. *1274BAG9* 1274BAG9 Rough Country recommends a certified technician installs this system. In addition

More information

*1224BAG1* WD GM KNUCKLE KIT

*1224BAG1* WD GM KNUCKLE KIT 92122400A *1224BAG1* Thank you for choosing Rough Country for your suspension needs. 2014-15 4WD GM 1500 5 KNUCKLE KIT Rough Country recommends a certified technician install this system. In addition to

More information

INSTALLATION INSTRUCTION 88146

INSTALLATION INSTRUCTION 88146 INSTALLATION INSTRUCTION 88146 Rev H FOR RANCHO SUSPENSION SYSTEM RS6547: 4WD SUBURBAN/YUKON XL, 4WD TAHOE/YUKON, & 4WD AVALANCHE READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING

More information

00-06 CHEVY/GM TAHOE, YUKON, SUBURBAN, YUKON XL & AVALANCE 6 NTD LIFT

00-06 CHEVY/GM TAHOE, YUKON, SUBURBAN, YUKON XL & AVALANCE 6 NTD LIFT 921280N2B *1272BAG10* 1272BAG10 00-06 CHEVY/GM TAHOE, YUKON, SUBURBAN, YUKON XL & AVALANCE 6 NTD LIFT Thank you for choosing Rough Country for all of your suspension needs. Rough Country recommends a certified

More information

*1557BAG12* 1557BAG F /5 /6 LIFT KIT G THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS.

*1557BAG12* 1557BAG F /5 /6 LIFT KIT G THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. 2015-18 F-150 4 /5 /6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. 92155700G *1557BAG12* 1557BAG12 Rough Country recommends a certified technician install this system. In addition

More information

6 Suspension System. Dodge Ram WD Part#: ,

6 Suspension System. Dodge Ram WD Part#: , Part#: 022612, 022613 6 Suspension System Dodge Ram 1500 4WD 2002-2005 Rev. 041014 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web/live chat: www.bds-suspension.com. E-mail: tech@bds-suspension.com

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2017 FORD F250/350 4WD 6 RADIUS ARM SYSTEM FTS22220 Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line: 909-597-7800 Fax: 909-597-7185 Web: www.fabtechmotorsports.com

More information

»Product» Safety Warning

»Product» Safety Warning #C2640 Installation Instructions 1988-1998 Chevy/GM 1500 4wd 6" Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad

More information

TOYOTA 4-RUNNER KIT 5 KIT

TOYOTA 4-RUNNER KIT 5 KIT 92173600 1990-1995 TOYOTA 4-RUNNER KIT 5 KIT Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this system. In addition to these

More information

EVO EVO Enforcer PRO Stage 1

EVO EVO Enforcer PRO Stage 1 EVO-201-1 EVO Enforcer PRO Stage 1 QTY PART # DESCRIPTION 1 EVO-11022B EVO Front Lower Control Arm, Driver 1 EVO-11023B EVO Front Lower Control Arm, Pass 1 EVO-11042B REARWARD BRACKET JK FRONT TRACKBAR

More information

»Product» Safety Warning

»Product» Safety Warning C1351 Installation Instructions 2014 Chevy/GMC, ½ Ton, 2/4wd 3.5" Combo Kit Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad Products

More information

4 & 6 High Clearance Suspension System. Dodge Ram WD Part#: ,

4 & 6 High Clearance Suspension System. Dodge Ram WD Part#: , Part#: 022624, 022402 4 & 6 High Clearance Suspension System Dodge Ram 1500 4WD 2012-2017 Rev. 020918 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com

More information

6 MagneRide Suspension Systems. GMC Denali WD Pickup Part#:

6 MagneRide Suspension Systems. GMC Denali WD Pickup Part#: Part#: 121655 6 MagneRide Suspension Systems GMC Denali 1500 4WD Pickup 2014-2016 Rev. 080316 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web/live chat: www.bds-suspension.com. E-mail:

More information

09-UP F150 2WD 6 LIFT KIT

09-UP F150 2WD 6 LIFT KIT 92157300 09-UP F150 2WD 6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. Rough Country recommends a certified technician install this system. In addition to these instructions,

More information

4331 EUCALYPTUS AVE. CHINO, CA PHONE FAX

4331 EUCALYPTUS AVE. CHINO, CA PHONE FAX www.fabtechmotorsports.com 4331 EUCALYPTUS AVE. CHINO, CA. 91710 PHONE 909-597-7800 FAX 909-597-7185 FTS22115 Dirt Logic 2.25 Dual Steering Stabilizer System 2000-2004 Ford F250 & F350 4WD PARTS LIST:

More information

4 & 6 4-Link Suspension Systems. Ford Super Duty 4WD Part#: ,

4 & 6 4-Link Suspension Systems. Ford Super Duty 4WD Part#: , Part#: 013013, 013014 4 & 6 4-Link Suspension Systems Ford Super Duty 4WD 2011-2016 Rev. 051817 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read

More information

CHEVY C WHEEL DRIVE FTS " LIFT SPINDLES

CHEVY C WHEEL DRIVE FTS  LIFT SPINDLES www.fabtechmotorsports.com 4331 EUCALYPTUS AVE. CHINO, CA. 91710 PHONE 909-597-7800 FAX 909-597-7185 1988-1998 CHEVY C1500 2 WHEEL DRIVE FTS1588-7 4" LIFT SPINDLES PARTS LIST: FTS1588-7 Chevy 4"Lift Spindle

More information

2013+ DODGE RAM " Kit PART# STOP! READ THIS FIRST!

2013+ DODGE RAM  Kit PART# STOP! READ THIS FIRST! NOTE: 2013+ DODGE RAM 3500 4" Kit PART# 54346 STOP! READ THIS FIRST! **READ THESE ENTIRE INSTRUCTIONS BEFORE STARTING ANYTHING** or chroming, which can damage the strength and structure of the metal, any

More information

*1553BAG3* F-150 2WD 4 /5 /6 LIFT KIT 1553BAG3

*1553BAG3* F-150 2WD 4 /5 /6 LIFT KIT 1553BAG3 *1553BAG3* 1553BAG3 921553220 2015-16 F-150 2WD 4 /5 /6 LIFT KIT THANK YOU FOR CHOOSING ROUGH COUNTRY FOR YOUR SUSPENSION NEEDS. Rough Country recommends a certified technician install this system. In

More information

Nissan Titan 4 Front & 2 Rear Suspension Kit

Nissan Titan 4 Front & 2 Rear Suspension Kit 92187400 Nissan Titan 4 Front & 2 Rear Suspension Kit Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this system. In addition

More information

4 & 6 4-Link Suspension System. Dodge Ram 3500 Pickup 4WD Dodge Ram 2500 Pickup 4WD Part#: ,

4 & 6 4-Link Suspension System. Dodge Ram 3500 Pickup 4WD Dodge Ram 2500 Pickup 4WD Part#: , Part#: 012414, 012604 4 & 6 4-Link Suspension System Dodge Ram 3500 Pickup 4WD 2013-2016 Dodge Ram 2500 Pickup 4WD 2014-2016 Rev. 032417 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail:

More information

»Product» Safety Warning

»Product» Safety Warning RBP-LK305-60 Installation Instructions 1999-2004 Ford Super Duty F-250/350 4wd 6" Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle.

More information

CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT

CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT 85102 2000-2010 CHEVY/GMC 1500HD / 2500HD TRUCK DUALLY 4WD 8 LUG 7 BASIC KIT C8510-4 MAIN BOX KIT W/ HARDWARE 1) FRONT X MEMBER 1) REAR X MEMBER 2) TORSION BAR DROPS 1) LEFT BUMP STOP 1) RIGHT BUMP STOP

More information

97-06 JEEP TJ 4 SUSPENSION KIT

97-06 JEEP TJ 4 SUSPENSION KIT 92190600 Thank you for choosing Rough Country for your suspension needs. 97-06 JEEP TJ 4 SUSPENSION KIT Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 92162300 84-01 4.5 XJ CHEROKEE LIFT KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

6 and 8 Long Travel Suspension System. Dodge Ram Part#:

6 and 8 Long Travel Suspension System. Dodge Ram Part#: Part#: 012801 6 and 8 Long Travel Suspension System Dodge Ram 2500 2003-2012 Rev. 092617 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read And Understand

More information

ATTENTION. BDS is not liable for damaged air bags or personal injury as a result of improper installation.

ATTENTION. BDS is not liable for damaged air bags or personal injury as a result of improper installation. ATTENTION RAM AIR RIDE SYSTEM WARNING Due to the complexity of the Ram s factory air ride system, we highly recommend using only an experienced suspension specialist for installation. BDS is not liable

More information

K5069B/ K5069BMX/ K5069BP/ K5069BPS/ K5069BPX 57047B/ 57047BMX/ 57047BP/ 57047BPS/ 57047BPX Toyota Tundra 2WD/4WD Lift Kit

K5069B/ K5069BMX/ K5069BP/ K5069BPS/ K5069BPX 57047B/ 57047BMX/ 57047BP/ 57047BPS/ 57047BPX Toyota Tundra 2WD/4WD Lift Kit 400 W. Artesia Blvd. Compton, CA 90220 Fax: (310) 747-3912 Ph: 1-800-776-0767 E-Mail: info@procompusa.com Website: www.procompusa.com Latest Revision Date: PRO COMP SUSPENSION K5069B/ K5069BMX/ K5069BP/

More information

This 6 suspension system was developed for 37x12.50x17 tire on an after market wheel w/ 4.5 back spacing.

This 6 suspension system was developed for 37x12.50x17 tire on an after market wheel w/ 4.5 back spacing. Thank you for choosing Rough Country for your suspension needs. 921560200C *1560BAG4* 1560BAG4 2017 F250 6 4-LINK SUSPENSION KIT Rough Country recommends a certified technician installs this system. In

More information

1/2 Ton Tahoe/Suburban/Yukon/Avalanche 4wd Part #: Rev

1/2 Ton Tahoe/Suburban/Yukon/Avalanche 4wd Part #: Rev Rear Coil Spring Kit 1/2 Ton Tahoe/Suburban/Yukon/Avalanche 4wd 00-06 Part #: 021608 Rev. 040116 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web/live chat: www.bds-suspension.com. E-mail:

More information

4 and 6 Suspension Systems. Chevy/GMC WD Pickup Part#:

4 and 6 Suspension Systems. Chevy/GMC WD Pickup Part#: Part#: 021663 4 and 6 Suspension Systems Chevy/GMC 1500 4WD Pickup 2014-2017 Rev. 121217 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read And Understand

More information

2014+ DODGE RAM LIFT KIT PART# STOP! READ THIS FIRST!

2014+ DODGE RAM LIFT KIT PART# STOP! READ THIS FIRST! NOTE: 2014+ DODGE RAM 2500 8 LIFT KIT PART# 54320 STOP! READ THIS FIRST! **READ THESE ENTIRE INSTRUCTIONS BEFORE STARTING ANYTHING** or chroming, which can damage the strength and structure of the metal,

More information

PRO COMP SUSPENSION. Suspension Systems that Work! IMPORTANT: This kit will not fit 2005 & 2006 C1500 with torsion bar front end.

PRO COMP SUSPENSION. Suspension Systems that Work! IMPORTANT: This kit will not fit 2005 & 2006 C1500 with torsion bar front end. 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! Part #51084/51084MX 1999-2005 Chevrolet Silverado

More information

*1609BAG8* 1609BAG8 JEEP JK 3 1/2 SUSPENSION KIT A

*1609BAG8* 1609BAG8 JEEP JK 3 1/2 SUSPENSION KIT A JEEP JK 3 1/2 SUSPENSION KIT 92160900A *1609BAG8* 1609BAG8 Thank you for choosing Rough Country for your suspension needs. Please read instructions before beginning installation. Check the kit hardware

More information

4 Suspension System. Ford Super Duty 4WD Part#:

4 Suspension System. Ford Super Duty 4WD Part#: Part#: 013414 4 Suspension System Ford Super Duty 4WD 2017 Rev. 092617 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read And Understand All Instructions

More information

Read and understand all instructions and warnings prior to installation of system and operation of vehicle.

Read and understand all instructions and warnings prior to installation of system and operation of vehicle. 491 W. Garfield Ave., Coldwater, MI 49036 Phone: 517-279-2135 Web/live chat: www.bds-suspension.com E-mail: tech@bds-suspension.com Part#: 013001 Product: Front Box Kit Application: Ford F-100/F-150 &

More information

4" & 6 Four Link Suspension System. Ford Super Duty 4WD Part#: ,

4 & 6 Four Link Suspension System. Ford Super Duty 4WD Part#: , Part#: 013602, 013422 4" & 6 Four Link Suspension System Ford Super Duty 4WD 2017-2018 Rev. 020718 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read

More information

2011 F250 6 SUSPENSION KIT

2011 F250 6 SUSPENSION KIT 92156500 Thank you for choosing Rough Country for your suspension needs. 2011 F250 6 SUSPENSION KIT Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

»Product» Safety Warning

»Product» Safety Warning J1403 Installation Instructions 1999-2004 Jeep Grand Cherokee WJ 4wd 4" Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone

More information

82-04 S10 PICKUP / BLAZER & ZR2 MODELS 2.5 LIFT

82-04 S10 PICKUP / BLAZER & ZR2 MODELS 2.5 LIFT 921242N200 82-04 S10 PICKUP / BLAZER & ZR2 MODELS 2.5 LIFT Thank you for choosing Rough Country for all your suspension needs. Rough Country recommends a certified technician install this system. In addition

More information

51802B/51802BP K1085B/K1085BP Silverado 2500 HD 2wd/4wd 6 Lift Kit

51802B/51802BP K1085B/K1085BP Silverado 2500 HD 2wd/4wd 6 Lift Kit 400 W. Artesia Blvd. Compton, CA 90220 Fax: (310) 747-3912 Ph: 1-800-776-0767 E-Mail: info@procompusa.com Website: www.procompusa.com Latest Revision: 51802 PRO COMP SUSPENSION 51802B/51802BP K1085B/K1085BP

More information

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts

BAG 3 (2) 2.25 x 1 Sleeves (4) 1/4 Nylock Nuts (4) 1/4 x 2 Bolts (4) 3/8 Nylock Nuts (4) 3/8 Flat Washers (2) 3/8 U-Bolts INSTALLATION INSTRUCTIONS PART # DESCRIPTION 799 Lincoln Ave. Riverside, CA 90 Phone: 9.689.ICON Fax: 9.689.06 90 00+ RAPTOR REAR BUMPSTOP SYSTEM ** READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH

More information

IMPORTANT!: This kit cannot be used in conjunction with Factory wheels.

IMPORTANT!: This kit cannot be used in conjunction with Factory wheels. 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! IMPORTANT!: This kit cannot be used in conjunction

More information

IMPORTANT!: 18 OR LARGER WHEELS WITH 4 3/4 MAXIMUM BACKSPACING MUST BE USED IN CONJUNC- TION WITH THIS LIFT KIT!

IMPORTANT!: 18 OR LARGER WHEELS WITH 4 3/4 MAXIMUM BACKSPACING MUST BE USED IN CONJUNC- TION WITH THIS LIFT KIT! 400 W. Artesia Blvd. Compton, CA 90220 Fax: (310) 747-3912 Ph: 1-800-776-0767 E-Mail: info@procompusa.com Website: www.procompusa.com Latest Revision: PRO COMP SUSPENSION IMPORTANT!: 18 OR LARGER WHEELS

More information

Installation Instructions for Teraflex 2.5 Inch Lift Kit with Shocks (2010 Jeep Wrangler Unlimited)

Installation Instructions for Teraflex 2.5 Inch Lift Kit with Shocks (2010 Jeep Wrangler Unlimited) Installation Instructions for Teraflex 2.5 Inch Lift Kit with Shocks (2010 Jeep Wrangler Unlimited) Installation Time: 6 Hours Tools Required: Floor Jack Jack Stands Ratchet Torque Wrench 15mm Socket 15mm

More information

2.5, 3.5 & 5 Rear Air Ride Lift Systems. Dodge 2500 Pickup Part#: , ,

2.5, 3.5 & 5 Rear Air Ride Lift Systems. Dodge 2500 Pickup Part#: , , Part#: 012257, 012359, 012529 2.5, 3.5 & 5 Rear Air Ride Lift Systems Dodge 2500 Pickup 2014-16 Rev. 101016 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web/live chat: www.bds-suspension.com.

More information

Team Z Motorsports. K-Member installation instructions

Team Z Motorsports. K-Member installation instructions Team Z Motorsports K-Member installation instructions Parts Included: 1-Tubular K-Member Needed Items-Solid Steering Shaft Offset Steering Rack Bushings Optional-Heavy Duty Bolt Kit Tubular Front Lower

More information

JEEP JK 4 X-SERIES SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs.

JEEP JK 4 X-SERIES SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs. 921673X00A *1673XBAG4* 1673XBAG4 JEEP JK 4 X-SERIES SUSPENSION KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician install this system. In

More information

»Product» Safety Warning

»Product» Safety Warning C9151 Installation Instructions 2014-15 Chevy/GMC 1/2 Ton 2WD & 4WD 1.5" Body Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad

More information

97-06 Jeep TJ Wrangler 2. 5 " & 4 " S u s p e n s i o n L i f t Installation Instructions

97-06 Jeep TJ Wrangler 2. 5  & 4  S u s p e n s i o n L i f t Installation Instructions 97-06 Jeep TJ Wrangler 2. 5 " & 4 " S u s p e n s i o n L i f t Installation Instructions Safety Glasses Metric / Standard Wrenches & Sockets Drill / Assorted Drill Bits Floor Jack Jack Stands Measuring

More information

97-06 JEEP TJ 3 1/4 PROGRESSIVE COIL/SPACER KIT

97-06 JEEP TJ 3 1/4 PROGRESSIVE COIL/SPACER KIT 92PERF1641 97-06 JEEP TJ 3 1/4 PROGRESSIVE COIL/SPACER KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition

More information

03-04 Mach 1. Hellion Power Systems Mach 1 Kit Instructions

03-04 Mach 1. Hellion Power Systems Mach 1 Kit Instructions Hellion Power Systems 03-04 Mach 1 Kit Instructions Part 1 Hellion recommends that the front suspension system be installed either by trained professionals or by 5.Remove rack bolts K-Member Installation

More information

Installation manual Hummer H3 4 suspension system Part # Part # Important customer information Hummer H3 4 Suspension system

Installation manual Hummer H3 4 suspension system Part # Part # Important customer information Hummer H3 4 Suspension system Installation manual Hummer H3 4 suspension system 2006 Part # 14040 sj022807rev.03 Part # 14040 2006 Hummer H3 4 Suspension system Parts list: Part # Description Qty. 14040-01 DS knuckle 1 14040-02 PS

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 921633XN200 Thank you for choosing Rough Country for your suspension needs. 84-01 4.5 XJ CHEROKEE LIFT KIT Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

XJ CHEROKEE LIFT KIT

XJ CHEROKEE LIFT KIT 92169600 84-01 6.5 XJ CHEROKEE LIFT KIT Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition to these instructions,

More information

BOSS/ULTIMATE LIFT INSTALLATION INSTRUCTIONS 07+ TUNDRA.

BOSS/ULTIMATE LIFT INSTALLATION INSTRUCTIONS 07+ TUNDRA. BOSS/ULTIMATE LIFT INSTALLATION INSTRUCTIONS 07+ TUNDRA support@toyteclifts.com. Prior to installation, please read all install directions and paperwork provided. ToyTec Lifts L.L.C. recommends that all

More information

INSTALLATION INSTRUCTIONS 89551

INSTALLATION INSTRUCTIONS 89551 INSTALLATION INSTRUCTIONS 89551 For Rancho Suspension System RS66551B: Ford F250, F350 Super Duty 4x4 DIESEL ONLY (Single Rear Wheels Only With or Without Auxiliary Spring). (WILL NOT WORK ON GAS ENGINES

More information

97-02 JEEP TJ BODY LIFT KIT INSTRUCTIONS

97-02 JEEP TJ BODY LIFT KIT INSTRUCTIONS 92RC60500 97-02 JEEP TJ BODY LIFT KIT INSTRUCTIONS Congratulations on your purchase of a new Rough Country 2 /3 Body Lift. We are committed to providing you with the best product available for the best

More information

67 [ ] OR [ ] REAR BRACKETS BARS Shocks Includes: Includes: Includes: Includes:

67 [ ] OR [ ] REAR BRACKETS BARS Shocks Includes: Includes: Includes: Includes: 1967-1969 Firebird Mini Tub 4-Link Install Instructions 1-866-925-1101 www.totalcostinvolved.com CHECK ALL PARTS INCLUDED IN THIS KIT TO THE PARTS LIST BEFORE INSTALLATING OF THE KIT. IF ANY PIECES ARE

More information

Jeep Wrangler (JK)

Jeep Wrangler (JK) 89109 Rev B Suspension Systems RS66109BR5 and RS66109BR9 2007 2013 Jeep Wrangler 4 Door Sport and Rubicon Models (2 SPORT SYSTEM) Jeep Wrangler (JK) 2007-2013 89109 Rev B READ ALL INSTRUCTIONS THOROUGHLY

More information

JEEP WRANGLER (TJ) 4 SPRING KIT KIT# TM

JEEP WRANGLER (TJ) 4 SPRING KIT KIT# TM 400 W. Artesia Blvd. Fax: (310) 747-3912 Compton, CA 90220 Ph: (877) 695-7812 www.trailmastersuspension.com JEEP WRANGLER (TJ) 4 SPRING KIT 97-06 KIT# TM3440-20013 Installation of a Trail Master suspension

More information

2010+ Victory Cross Country / Cross Roads Installation Guide Nov 2014

2010+ Victory Cross Country / Cross Roads Installation Guide Nov 2014 2010+ Victory Cross Country / Cross Roads Installation Guide Nov 2014 125 Industrial Drive Spearfish, SD 57783 Toll Free 888.3WHEELS w w w. l e h m a n t r i k e s. c o m UNDERSTANDING SAFETY LABELS &

More information

99-04 Ford F250 Super Duty 4-6 Suspension Kit

99-04 Ford F250 Super Duty 4-6 Suspension Kit 92758200 99-04 Ford F250 Super Duty 4-6 Suspension Kit Thank you for choosing Rough Country for your suspension needs. Rough Country recommends a certified technician installs this system. In addition

More information

Installation Manual Chevy 2500/3500HD 4x4 3.5 Lift w/ Uniball upper control arms. Part # SS

Installation Manual Chevy 2500/3500HD 4x4 3.5 Lift w/ Uniball upper control arms. Part # SS Part # 13086 2011-2017 Chevy 2500/3500 HD 4x4 3.5 lift with Uniball upper control arms Part # Description Qty. 13086-01 DS & PS Upper control arm 2 13085-02 DS & PS upper shock bracket 2 13085-03 Limiting

More information

ReadyLIFT (Part# , ) Honda Pilot FWD/4WD Installation Instructions

ReadyLIFT (Part# , ) Honda Pilot FWD/4WD Installation Instructions ReadyLIFT (Part# 69-8010, 69-8020) SAFETY WARNING:ReadyLift Suspension Inc. recommends this system be installed by a professional technician. In addition to these instructions, professional knowledge of

More information

Note: ToyTec recommends that all products are installed by trained professionals.

Note: ToyTec recommends that all products are installed by trained professionals. ToyTec Front Suspension Install Instructions 2.5" Front Suspension Kit 2003 2009 Toyota 4Runner, 2007 2009 Toyota FJ Cruiser, 2005+ Toyota Tacoma, 2002-2009 Prado 120, 2005-2011 Toyota Hilux Note: ToyTec

More information

Ford F-250 / /2 Coil Kit. Ford F-250, F Part#:

Ford F-250 / /2 Coil Kit. Ford F-250, F Part#: Part#: 013255 Ford F-250 / 350 2-1/2 Coil Kit Ford F-250, F350 2011-2016 Rev.010417 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 Web/live chat: www.bds-suspension.com. E-mail: tech-bds@sporttruckusainc.com

More information

BOSS AND ULTIMATE LIFT INSTALLATION INSTRUCTIONS TACOMA.

BOSS AND ULTIMATE LIFT INSTALLATION INSTRUCTIONS TACOMA. BOSS AND ULTIMATE LIFT INSTALLATION INSTRUCTIONS 2005-2015 TACOMA support@toyteclifts.com Prior to installation, please read all install directions and paperwork provided. ToyTec Lifts L.L.C. recommends

More information

SUV Auto-Ride Rear GM SUV 4WD Part#:

SUV Auto-Ride Rear GM SUV 4WD Part#: Part#: 021519 SUV Auto-Ride Rear GM SUV 4WD 2015-2017 Rev. 112217 491 W. Garfield Ave., Coldwater, MI 49036. Phone: 517-279-2135 E-mail: tech-bds@sporttruckusainc.com Read And Understand All Instructions

More information

Installation Manual Ram x4 4 Lift w/upper control arms. Part # Part # 34105

Installation Manual Ram x4 4 Lift w/upper control arms. Part # Part # 34105 Installation Manual 2009 2018 Ram 1500 4x4 4 Lift w/upper control arms Part # 34105 ss09172014 Part # 34105 2009-2018 Ram 1500 4x4 4 suspension system w/upper control arms Part # Description Qty. 34105-01

More information

WRANGLER TJ INSTALLATION INSTRUCTIONS

WRANGLER TJ INSTALLATION INSTRUCTIONS WRANGLER TJ INSTALLATION INSTRUCTIONS 1997-02 Models Kit# TJ251K/TJ401K 2003-06 Models Kit# TJ253K/TJ403K Before beginning the installation, read these instructions and the enclosed driver s WARNING NOTICE

More information

Latest Revision:

Latest Revision: 400 W. Artesia Blvd. Compton, CA 90220 Fax: (310) 747-3912 Ph: 1-800-776-0767 E-Mail: info@procompusa.com Website: www.procompusa.com Latest Revision: PRO COMP SUSPENSION IMPORTANT!: 18 AND LARGER WHEEL,

More information

Installation manual 4 suspension system Toyota Tacoma 4x4 and 2WD PreRunner W/Uni-ball Upper Control arms Part # 54910

Installation manual 4 suspension system Toyota Tacoma 4x4 and 2WD PreRunner W/Uni-ball Upper Control arms Part # 54910 Part # 54910 2005-2018 Toyota Tacoma 4x4 and 2WD PreRunner 4 suspension system W/Uni-ball upper Arms Part # Description Qty. 52907-02 Strut pre-load spacer 2 54910-01 Upper strut spacer 2 54910-02 Driver

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2102 LOWERING SPINDLE ASSEMBLY 1998-UP CHEVROLET / GMC BLAZER / X-TREME / JIMMY / ENVOY 2 Wheel Drive Congratulations! You were selective enough to choose a BELLTECH PRODUCT.

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS 2500 DROPPED FRONT SPINDLE CHEVROLET C / K and G.M.C. SIERRA 1500 / 2500 / 3500 Pick-Ups Congratulations! You were selective enough to choose a BELLTECH PRODUCT. We have spent

More information

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: 2007+ Jeep JK GENERAL SAFETY PRECAUTIONS Your safety, and the safety of others, is very important.

More information

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: 2007+ Jeep JK GENERAL SAFETY PRECAUTIONS Your safety, and the safety of others, is very important.

More information

INSTALLATION INSTRUCTIONS FOR FORD SUSPENSION SYSTEMS 6470, 6471, 6480, 6486

INSTALLATION INSTRUCTIONS FOR FORD SUSPENSION SYSTEMS 6470, 6471, 6480, 6486 INSTALLATION INSTRUCTIONS 88023 FOR FORD SUSPENSION SYSTEMS 6470, 6471, 6480, 6486 REV. A READ ALL INSTRUCTIONS THOROUGHLY FROM START TO FINISH BEFORE BEGINNING INSTALLATION TABLE OF CONTENTS: DESCRIPTION

More information

»Product» Safety Warning

»Product» Safety Warning # F1101, F1201 Installation Instructions 2005-2017 Ford Super Duty 4WD Front Spacer Kit Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone

More information

Installations Instructions for Maier Racing Front Coilover Kit MS Ford Mustang

Installations Instructions for Maier Racing Front Coilover Kit MS Ford Mustang 22215 Meekland Avenue Hayward, CA 94541 Phone: (510) 581-7600 Fax: (510) 581-2406 Installations Instructions for Maier Racing Front Coilover Kit MS-02-001 1964-1973 Ford Mustang Contents Front Coilover

More information

LONGTRAVEL SUSPENSION FOR CLUB CAR Model

LONGTRAVEL SUSPENSION FOR CLUB CAR Model INSTALLATION INSTRUCTIONS LONGTRAVEL SUSPENSION FOR CLUB CAR 1980 2003 Model C-7-06 TABLE OF CONTENTS Progressive Suspension Kit... 2 Kit Contents...3-6 Disassembly...7-17 Assembly...18-29 Rack & Pinion

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS --1075 North Ave. Sanger, CA 93657-3539 local: 559-875-0222 fax: 559-876-2259 toll free: 800-445-3767-- 2103 FRONT DROP BALL JOINT INSTALLATION INSTRUCTIONS CHEVY COLORADO Congratulations!

More information

INSTALLATION INSTRUCTIONS: LONG TRAVEL KIT 07+ FJ CRUISER and 05+ TACOMA

INSTALLATION INSTRUCTIONS: LONG TRAVEL KIT 07+ FJ CRUISER and 05+ TACOMA INSTALLATION INSTRUCTIONS: LONG TRAVEL KIT 07+ FJ CRUISER and 05+ TACOMA ISNTALLATION DIFFICULTY: Advanced APPROX TIME: 6-8 Hours REQUIRED TOOLS: 14mm-35mm sockets, wrenches, and ratchet 9/16 and 5/8 12

More information

JEEP JK 4 SUSPENSION KIT

JEEP JK 4 SUSPENSION KIT 92168100 Thank you for choosing Rough Country for your suspension needs. JEEP JK 4 SUSPENSION KIT Rough Country recommends a certified technician install this system. In addition to these instructions,

More information

Installation manual. 3 suspension system Toyota Tacoma. 4x4 and 2WD PreRunner. Part # Part # Important customer information:

Installation manual. 3 suspension system Toyota Tacoma. 4x4 and 2WD PreRunner. Part # Part # Important customer information: Installation manual 3 suspension system 2005 2018 Toyota Tacoma 4x4 and 2WD PreRunner Part # 52907 sj11112011rev.05 Part # 52907 2005-2018 Toyota Tacoma 4x4 and 2WD PreRunner 3 suspension system Part #

More information